
Spare parts listSpare parts list
WinchWinch

52S52S



Revised

Issued
P/N

Website

E-mail

Phone

corporate@igland-as.com

Nosted.com/igland

+47 372 56 200

Reproduction of text or illustrations without permissions is prohibited

Original delekatalog

IGLAND 52S

10.05.2024

IG300904



Page 3 of 29

- SPARE PARTS LIST -

Contents

 

1. CHASSIS, KPL............................................................................................ 5

2. DRUM SET.................................................................................................. 7

3. CHAIN WHEEL AND CHAIN TIGHTENER................................................ 11

4. OPERATING HANDLE............................................................................... 13

5. WIRE DIRECTIONEER.............................................................................. 15

6. ONLY HYDRAULIC VERSION - ELECTROHYDRAULIC LOW PRESSURE 

CONTROL (LH)......................................................................................... 17

7. ONLY HYDRAULIC VERSION - VALVE BLOCK LH........................................ 20

8. ONLY HYDRAULIC VERSION - OPERATE PANEL................................. 22

9. RADIO CONTROL SET CPL..................................................................... 23

10. OPTION - HMV FRAME AND TRIANGLE SPECIAL FITTED QUICK 

COUPLER..................................................................................................... 24

11. OPTION - PROTECTION SCREEN AND HOLDERS............................. 25

12. OPTION - TOP BLOCK........................................................................... 26

13. OPTION - RPM CONTROL OF TRAKTOR............................................. 28

14. STICKERS............................................................................................... 29



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Mechanical winch with automatical brakeMekanisk vinsj med automatisk bremsIG30090411
 Hydraulic winch with automatical brakeHydraulisk vinsj med automatisk bremsIG30090512

Page 4 of 29

2

1



Page 5 of 29

1. CHASSIS, KPL.

16

13
11

19

15

18

2

5

5 3
12

5

5

4

4

8

5

9

10

514

20

6

17

14 7

1



Page 6 of 29

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

VarenummerQtyPos.

 Winch chassisVinsj chassisIG15401011
 Protection coverBeskyttelsesdekselIG15402312
 Bolt  cat 1-2Trekkstagbolt kat 1-2IG02132023
 BoltBoltIG73106644
 Locking pinOrepinneIG021004105
 PTO holderParkeringsbøyle for PTOIG14312716
 Top coverToppdekselIG15311617
 Support legsStøttebeinIG15402228
 Top link bolt cat 1Toppstagbolt kat 1IG02009919
 Top link bolt cat 2Toppstagbolt kat 2IG020177110
 PTO cover, plasticPTO deksel, plastIG121632111
 Bolt kat 2-3Trekkstangbolt kat 2-3IG021410212
DIN 125 - A 8,4WasherSkiveIG012194313
DIN 125 - A 10,5WasherSkiveIG012235314
DIN 125 - A 13WasherSkiveIG012274415
DIN 933 - M8  x 20Hex-Head BoltBoltIG012760316
DIN 933 - M10  x 25Hex-Head BoltBoltIG012802217
DIN 933 - M12  x 20Hex-Head BoltBoltIG012842418
ISO 10511 - M8Hex NutMutterIG012198319
ISO 13337 - 4 x 18Spring-type straight pins - 

Slotted, light duty
SpennhylseIG020815120



Page 7 of 29

2. DRUM SET

49 47 48

50

3

51

See page 8



A 

B 

 

A

B

Page 8 of 29

18

25
38

41

23

24

42

3236

19

11

284530

44

29

16
15

27

26

13

34

2

434

7

34

34

35

8

10
9

6

46
22

17

12

40

29

33

44

8

40

17

26

43

32

36

14

21

37

1

5

38

6

7



Page 9 of 29

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Spring, , mechanical version.
Hydraulic version, old valve 
(see page 20). 
Hydraulic version, new valve 
(see page 20)

Fjær, mekanisk utgave.
Hydraulisk utgave, gammel 
ventil (se side 20).
Hydraulisk utgave, ny ventil 
(se side 20).

IG0272501
2
 
3

1

 Drum coverTrommelbeskyttelseIG15310812
 Hex NutMutterIG01227093
 DrumTrommelIG15310714
 ClutchClutchlamellklossIG15308245
 BushingForingIG15302416
 SpringFjærIG15304617
 Ekspansionsring w/rodEkspansjonsring m/spakIG14307718
 Ekspansion ringEkspansjonsringIG12202619
 Bearing, special cutLager, splittetIG026363110
 Main shaftHovedakselIG153112111
 LeverSpak 1IG143088112
 Brake bandBremsebandIG121025113
 ForkGaffelIG120014114
 SpringFjærIG027295115
 Bolt specialSkrue, spesialIG017175116
 Rod adjustableJusterbart stagIG143089117
 Adjustment screw, cpl.Justeringsskrue for 

subbebrems, kpl.
IG143116118

 BrakeSubbebremsIG143114119
 Chain wheel 1" 48 teethKjedehjul 1" 48 tennerIG154012120
 SleeveHylseIG143073121
 Lever, complete for brake bandSpak, komplettIG154110122
 Cam shaftEksenterakselIG154116123
 SleeveHylseIG154112124
 Back plateBakplateIG154114125
 Brake boltBremseboltIG143072126
 SleeveHylse til bremseboltIG156135127
 Distance sleeveAvstandshylseIG153170128
DIN 125 - A 13WasherSkiveIG012274229
DIN 125 - A 17WasherSkiveIG012354130
DIN 127 - A 10Spring WasherSkiveIG012234831
DIN 555-5 - M10Hex NutMutterIG012237232
DIN 555-5 - M12Hex NutMutter u/ låsIG012277133
DIN 625 SKF - SKF 
6308-2RS1

Deep groove ball bearings 
single row with two RS1 seals 
SKF

LagerIG026062534

DIN 711 - 511 13 - 
65 x 90 x 18

Thrust Ball BearingLager kule - aksialIG026350135

DIN 931-1 - M10 x 40Hex-Head BoltBoltIG012205236
DIN 931-1 - M10 x 60Hex-Head BoltBoltIG017176137
DIN 931-1 - M12 x 70Hex-Head BoltBoltIG017167138



Page 10 of 29

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

DIN 933 - M10  x 30Hex-Head BoltBoltIG012803839
DIN 94 - 3,2 x 25Split PinSplintIG021045240
DIN 985 - M12Hex NutMutterIG012270141
DIN EN ISO 4027 - 
M12 x 16

Hexagon socket set screw 
with cone point

Gjengestift spiss endeIG015566142

ISO 10511 - M10Hex NutMutterIG012231143
ISO 10511 - M12Hex NutMutterIG012270244
ISO 10511 - M16Hex NutMutterIG012350145
ISO 13337 - 8 x 30Spring-type straight pins - 

Slotted, light duty
SpennhylseIG020825146

DIN 125 - A 13WasherSkiveIG012274847
DIN 933 - M8  x 25Hex-Head BoltBoltIG012762148
DIN 933 - M12  x 25Hex-Head BoltBoltIG012842849
DIN 934 - M39Hex NutMutterIG017166150
DIN 985 - M8Hex NutMutterIG012198151



Page 11 of 29

3. CHAIN WHEEL AND CHAIN TIGHTENER

10

See page 12



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 1" chain, cpl.1" kjede, kpl.IG20831811
 Chain tensionerKjedestrammerIG15402012
 SpringFjærIG02725013
 Retaining ringAvstandshylseIG12203414
 Chain wheelKjedehjulIG15809515
 Chain 1/2 linkHalvleddIG07039516
 Chain lockingKjedelåsIG07039717
DIN 125 - A 13WasherSkiveIG01227418
DIN 471 - 35x1,5Retaining rings for shaftSeegersikringIG02671919
DIN 472 - 80 x 2,5Spring Retaining RingSeegersikringIG026909110
DIN 625 SKF - SKF 
6307-2RS1

Deep groove ball bearings single 
row with two RS1 seals SKF

LagerIG026063211

DIN 985 - M12Hex NutMutterIG012270112
DIN 988 - 35 x 45 x 2Shim RingShimIG031325213

Page 12 of 29

1

3
2

8

12

7

6

5

11

4

11

13

13

9



 

Page 13 of 29

4. OPERATING HANDLE

5

4

5

3

3

2

2

3

1

See page 8



Page 14 of 29

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Operation cord, cplSnorbetjening med trinser etc. 
kpl.

IG14312111

 Shackle 1/4"Sjakkel 1/4"IG02225322
 Block 1/4"Blokk enkel 1/4"IG02216533
 Pulley, cpl. for cord operationTrinse, kpl. for snorbetjeningIG13301214
ISO 13337 - 4 x 18Spring-type straight pins - 

Slotted, light duty
SpennhylseIG02081515



 

B

Page 15 of 29

5. WIRE DIRECTIONEER

2

6
7

5
10

9

3

65

10
11

13

14

1



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Bolt for block, cpl.Bolt for inntrekksblokk, kpl.IG15303311
 House for pull in blockHus for inntrekksblokkIG15303212
 Wire directionerWirestyringIG15836813
 PulleyTrinseIG15836414
 BushingHylseIG15836725
 WasherRingIG15836526
 BushingHylseIG15836617
DIN 625 SKF - SKF 
6211-2RS1

Deep groove ball bearings single 
row with two RS1 seals SKF

LagerIG02603618

DIN 931-1 - M16 x 100Hex-Head BoltBoltIG01233519
DIN 125 - A 17WasherSkiveIG012354210
DIN 985 - M16Hex NutMutterIG012350111
DIN 472 - 100 x 3Spring Retaining RingSeegersikringIG026920112
DIN 985 - M6Hex NutMutterIG012118113
DIN 931-1 - M6 x 60Hex-Head BoltBoltIG012089114

Page 16 of 29

12

8 4

A



Page 17 of 29

6. ONLY HYDRAULIC VERSION - ELECTROHYDRAULIC LOW 
PRESSURE CONTROL (LH)

19



A

Page 18 of 29

A

See page 20

See page 18

See page 20

27

14

28

15

11

22

25

23

26

21
27

16

15

17

17

5

3

8

1

4

2

9

2

12

7

10

19
21

6

17
20

5

18

24



Page 19 of 29

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Hose 1/4", 480mm, 90° 
swivel and straight swivel

Slange1/4", 480mm, 90° 
swivel and straight swivel

IG05730511

 Hose clampSlangeklemmeIG01747722
 CylinderSylinderIG163034U13
 Hose 1/4", 750mm, 90° 

swivel and straight swivel
Slange 1/4", 750mm, 90° 
swivel and straight swivel

IG05730814

 Nipple 1/4'' 90° Nippel 1/4'' 90° IG04841025
 Cylinder bracket weldedSylinderbrakettIG15412416
 Dust protection, blueStøvhette, blåIG04707717
 Fork, cylinderGaffel for sylinderIG15871218
 Hose without couplerSlange uten koblingerIG04421419
 Hose, cpl.Slange, kpl.IG058315110
 Lever, for LHSpak, for LHIG154128111
 Quick couplerHurtigkobling hanndelIG047074112
 Cylinder repair kitPakning sett, sylinderIG025088-13
 Power connectionStrømtilkoblingIG090276214
 Trailer plug, 7 polTilhengerstøpsel, 7 polIG090765115
 Valve bracketVentil brakettIG154126116
DIN 555-5 - M10Hex NutMutterIG012237217
DIN 933 - M10  x 20Hex-Head BoltBoltIG012800218
DIN 933 - M10  x 35Hex-Head BoltBoltIG012803319
DIN 933 - M10  x 45Hex-Head BoltBoltIG012806120
ISO 10511 - M10Hex NutMutterIG012231321
ISO 13337 - 8 x 30Spring-type straight pins - 

Slotted, light duty
SpennhylseIG020825122

DIN 94 - 3,2 x 25Split PinSplintIG021045123
DIN 125 - A 10,5WasherSkiveIG012234224
DIN 125 - A 13WasherSkiveIG012274125
DIN 933 - M8  x 20Hex-Head BoltBoltIG012760226
DIN 985 - M5Hex NutMutterIG012070327
ISO 1207  - M5 x 35Slotted Cheese Head ScrewBoltIG013915328



Page 20 of 29

7. ONLY HYDRAULIC VERSION - VALVE BLOCK LH

16

17

10

18

20

19

21

22
23

23

27

26

25

29

29

28

24

7

6

5

8

4

3

1

2

9

13

12
15

24

14

11

Ny ventil fra feb. 2024 -
New valve from feb. 2024



Page 21 of 29

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Washer w/rubberSkive m/gummipakningIG04714211
 Fitting ext BSP 3/8" x ext 

BSP 3/8"
Nippel 3/8'' BSPIG04800922

 Filter housingFilterhusIG09006613
 FILTERELEMENT - Ø 

14,75mm, lengde 39,7mm
FILTERELEMENT - Ø 
14,75mm, lengde 39,7mm

IG09006714

 NipleNIPPEL Overgang - RettIG04985315
 Quick coupler hanHurtigkobling hanIG04703216
 Dust protection redStøvhette rød for 

hankobling
IG04703317

 Washer cobberSKIVE, KobberIG02356418
 Niple, reducerNippel, strupe for lukket 

senter
IG04985119

 Plug 1/8''Plugg 1/8''IG049802110
 Valve blockVentilbokkIG098002U111
 SolenoidSleideventilIG098011212
 SpoolSpoleIG098012213
 Adapter, 1/4''Nippel, 1/4''IG048001214
 Adapter for pressure 

regulator
Adapter for trykkregulatorIG098013115

 Valve block LHVentilblokk LHIG090252116
 Plug 1/4''Plugg 1/4''IG017035117
 Monometer couplerPåfyllingsnippel / testnippelIG022110118
 Plug 3/8''Plugg 3/8''IG049801119
 Washer w/rubberSkive m/gummipakningIG047142120
 Fitting ext BSP 3/8" x ext 

BSP 3/8"
NippelIG048009121

 Nipple, hoseNippel, slangeIG049813122
 Nipple 1/4'' BSPNippel 1/4'' BSPIG048001223
 Pressure control valveTrykkrguleringsventil, kpl.IG090293124
 Solenoid valveMagnetventilIG090290225
 O ringO ringIG024718226
 Washer w/rubberSkive m/gummipakningIG047141427
ANSI B18.6.7M - 
M4x0,7 x 40, SPHMSM

Slotted Pan Head Machine 
Screw (Regular Thread - 
Metric)

BoltIG013895428

DIN 127 - A 4Spring WasherSkiveIG012036429



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

VarenummerQtyPos.

 Holder for operation panelHolder for betjeningspanelIG09084411
 Operate panelBETJENINGSPANEL - Kpl - 7-polIG09085412
 Rubber capHette, gummiIG02771823
DIN 933 - M6  x 20Hex-Head BoltSKRUE Sylinder - m/spor,M5 x 40IG01391624
DIN 985 - M6Hex NutMutterIG01207825

Page 22 of 29

8. ONLY HYDRAULIC VERSION - OPERATE PANEL

2

3

5

1

4



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

VarenummerQtyPos.

 Reciever 2,4 GHzMottaker 2,4 GHz kpl. m/kabel 
og kontakter

IG09565211

 Trailer plug, 7 polTilhengerstøpsel, 7 polIG09076512
 Radio transmitter 2 channel, 2,4 GHzRadiosender 2 kanal, 2.4 GHzIG09562213
 Battery 1.5V AAABatteri 1,5V AAAIG09537034
 StickersKlebemerkeIG39142615
 StickersKlebemerkeIG39142716
 CableKabel 4 lederIG02826517

Page 23 of 29

9. RADIO CONTROL SET CPL.

1

7

2

3

4

6

5



A
B

A

B

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Igland triangle adapterIgland triangel adapterIG14321011
 SleeveHylseIG14317322
 HMV FrameHMV RammeIG14317413
 HMV Frame,distance partHMV Ramme,mellomstykkeIG14317224
 HMV Frame, washerHMV Ramme, skiveIG14317145
DIN 931-1 - M22 x 160Hex-Head BoltBoltIG01246026
DIN 985 - M22Hex NutMutterIG01247027

Page 24 of 29

10. OPTION - HMV FRAME AND TRIANGLE SPECIAL FITTED 
QUICK COUPLER

6

4
5

7

2

2

3

1



A B 

A

B

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Chain holderMotorsagholderIG02215111
 Fuel Can Holder AssemblyKombikanne holderIG022150U12
 Protection screenToppgitterIG15933713
DIN 125 - A 10,5WasherSkiveIG01223524
DIN 603 - M10 x 60Cup Head Square Neck BoltBoltIG01606725
DIN 933 - M10  x 35Hex-Head BoltBoltIG01280426
ISO 10511 - M10Hex NutMutterIG01223127

Page 25 of 29

11. OPTION - PROTECTION SCREEN AND HOLDERS

7

4

6

5

2

1

3



A

Page 26 of 29

12. OPTION - TOP BLOCK 

A
8

11

10

13

3

14

5

12
9

6
6

7

4

2

1



Page 27 of 29

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

VarenummerQtyPos.

 Pulley, cpl.Blokk, kpl.IG15300711
 Top block w/frame, cpl.Toppblokk med ramme, 

kpl.
IG15316012

 FrameRammeIG15316213
 Hex-Head BoltBoltIG01233414
 SplintSplintIG02100615
 WasherRingIG15836526
 BushingHylseIG15836617
 PulleyTrinseIG15836418
DIN 125 - A 17WasherSkiveIG01235419
DIN 472 - 100 x 3Spring Retaining RingSeegeringIG026920110
DIN 625 SKF - SKF 
6211-2RS1

Deep groove ball bearings single 
row with two RS1 seals SKF

LagerIG026036111

DIN 985 - M16Hex NutMutterIG012350112
DIN 931-1 - M20 x 150Hex-Head BoltBoltIG012420113
DIN 934 - M20 x 2Hex NutMutterIG012430114



A 

RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 RelayReleIG09143921
 Wire clampWireklemmeIG02232812
 WireWireIG09142113
 Speed control for traktorTurtallsregulering av traktor, kpl.IG09144214
 Relay set, cpl.Relekopling, kplIG09143815
 ActuatorAktuatorIG09144416
ISO 10511 - M5Hex NutMutterIG01207837
ISO 1207  - M5 x 6Slotted Cheese Head ScrewBoltIG01390638

A

Page 28 of 29

13. OPTION - RPM CONTROL OF TRAKTOR

1

2

2

3

5

7

8

1



RESERVEDELSLISTE – SPARE PARTS LIST

SpecificationDescriptionBeskrivelse
Item No./

Varenummer
QtyPos.

 Stickers 52 SKlebemerke 52 SIG39097911
 Stickers, CE N/AKlebemerke, CE N/AIG39200613
 Stickers slow movmentKlebemerke fare sakte uttrekkIG39191814
 Sticker 540 OmdrKlebemerke 540 OmdrIG39190015
 Sticker rotation directionKlebemerke rotasjonsretningIG39142016
 Sticker cord operationKlebemerke snorbetjeningIG39141517

Page 29 of 29

14. STICKERS

2

3

4

5

6

7

1


